3684 500A =7YJ/DU¥F Hydraulic

~NO.6570114

00000 O 0 O MENU BACK

System

00O 0O NEXT

R HBRES BB FE fE%| & < =) B OR e w &
#
i
NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3679 5001 000 |\ yhr— H.Y.D.PUMP 1 |PPL5BT2R-259
2 | 36156001 000 [7'—) PULLEY 1
3 | 03500151 026 [PW WASHER 1 [10x26%x23
4 | A360 0101 002 |SW WASHER 1 [16(JIS28)
5 | A110 0110 016 [& Lk BOLT 1 |M10Xx16
6 | 03500140 822 [PW WASHER 4 |8%x22%16
7 | K710 0108 020 |Fif'JLk BOLT 7 |M8x20(7T)
8 | 3679 5057 000 {7549k BRACKET 1
9 | 0852 1300 028 [VA')Lk VBELT 1 |SB28 W400
10 | 3679 5061 000 |TvYav7—h TENSION ARM 1
11 | 0350 0161 630 |PW WASHER 1 [16x30%30
12 | 0520 0132 032 |7)EY PIN SPLIT 1 [3.2x32
13 | 3611 7105 000 |74av7' Y7407 PULLEY 1
14 | 5204 2307 000 |27"v4 SPRING 1
15 | 3606 2015 000 |Tvvavnyayh BOLT 1
16 | F301 0108 000 [F+vyk NUT 3 |m8 ~NO0.6570114
16 | F301 0108 000 |[Fvyk NUT 2 |m8 D |NO.6570115~
17 | 3679 5021 000 |Lin— LEVER 1 S
18 | 3679 5025 000 |Li'— LEVER 1 JORA
19 | 3679 5027 000 |V PIN 1
20 | K110 0108 016 |Fif'ILk BOLT 5 |M8x16(4T) ~NO0.6570114
20 | K110 0108 016 |Fif'JLk BOLT 4 |M8 % 16(4T) D |NO.6570115~
21 | 06910010 251 |9Yy7’ GRIP 1
22 | 06910010 253 |4"Yy7’ GRIP 1
23 | 3518 5015 000 |WILFH 4%UhIAY VALVE 1 ~NO0.6570114
BE813LD —33— 2011/September



0 O O PAGE BACK

00000 O O O MENU BACK

3684 500A =7YJ/DU¥F Hydraulic

~NO.6570114

System

R HBRES BB FE fE%| & < =) A s % w &
#
i

NO. PART NO. PART NAME | Q'ty | DESCRIPTION | R/P| FROM ~ UP TO SERIAL NO. | REMARKS

23 | 3684 5011 000 |avka—lLivIL7 VALVE 1 D |NO.6570115~

24 | 3679 5031 000 |7°Fryb BRACKET 1 ~NO0.6570114

24 | 3684 5021 000 |7'Fyb BRACKET 1 D |NO.6570115~

25 | K700 0106 012 |FifJLk BOLT 6 |M6x12(7T) ~NO0.6570114

25 | A544 0708 025 |++y7°29Y)a— BOLT 3 |M8x25 D |NO.6570115~

26 | 3679 5033 000 |7°yb BRACKET 1 ~NO0.6570114

26 | 3684 5025 000 [7'F%vb BRACKET 1 D |NO.6570115~

27 | 3679 5035 000 |7'F%yb BRACKET 1 ~NO0.6570114

27 | 3684 5027 000 |7'Fvb BRACKET 1 D |NO.6570115~

28 | 3679 5038 000 | Ik BOLT 2

29 | 3527 3031 000 |Ayh BOLT 2

30 | 3208 3410 000 |4—V vyl TURNBUCKLE 2 |M8x50

31 | A301 0108 003 |Fvb NUT 2 |m8

32 | A301 2108 003 |Fyb NUT 2 |M8E

33 | 0562 0108 022 |E574vEY PIN 4 |p8x22

34 | 03500140 818 |PW WASHER 4 |8x18%16

35 | 05230108 000 [A+97°EV PIN SNAP 4 |rFTN8

36 | 3679 5043 000 [ty HINGE 1

37 | A242 0105 010 |FA 3%y SCREW 4 |M5x 10(+ZF7UFE)

38 | 3679 5045 000 |7'L—F PLATE 1

39 | A340 0130 502 |790Fyk NUT 2 M5

40 | 3677 6367 000 |HJLEAEY PIN 4 |SU3-63-L D |NO.6570115~ NIV E&R

41 | 3677 6366 000 |PW PW 4 |C141-M5 D |NO.6570115~ NI HE&R

42 | 3677 6368 000 |AFy7'EY PIN SNAP 4 |NSP-307-4 D |NO.6570115~ NIV ESR

BE813LD —34— 2011/September



	NEXT: 
	MENU BACK: 
	P A G E  B A C K: 


